
 
 
 
 

| 
 
 
 

EXPLODED VIEW 
& PARTS LIST 

 
 

     LAM350 / SHRDN350 

LEVER ACTION 
BB RIFLE 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
Manufacture Start Date: 7/1/11 Last Update 3/28/16 
 
 

CROSMAN CORPORATION 
7629 ROUTES 5 & 20 

BLOOMFIELD, NY 14469 
Phone: 1-800-724-7486 

Parts Order Fax: 585-657-5405 

www.crosman.com 

 
 

This EVP and parts list is intended to be an informational guide in ordering parts. It is not 
instructional material and we therefore assume no responsibility for those who use the same 
without proper factory training. 
Please order by part number and description. 
Check or money order for the total price must accompany the order. 
For current prices contact Crosman Corporation at 1‐800‐724‐7486 

or visit our website www.crosman.com 



PARTS LIST 

Manufacture Start Date: 7/1/11 

 
 

PART NUMBER      DESCRIPTION Qty 
 

1 

 

- 

 

Barrel 

 

1 

 2 

 

- 

 

Cate Loading 

 

1 

 3 

 

- 

 

Feed Half-Upper 

 

1 

 4 

 

- 

 

Feed Half-Lower 

 

1 

 5 

 

- 

 

Magnet 

 

1 

 6 

 

- 

 

Washer-bbl Sealing 

 

1 

 7 

 

- 

 

Air Tube 

 

1 

 8 

 

- 

 

Plunger Head 

 

1 

 9 

 

- 

 

Gasket 

 

1 

 10 

 

- 

 

Felt A-1 

 

1 

 11 

 

- 

 

Plunger Pin 

 

1 

 12 

 

- 

 

Plunger 

 

1 

 13 

 

- 

 

Piston Spring 

 

1 

 14 

 

- 

 

Wheel Rivets 

 

1 

 15 

 

- 

 

Washers 

 

2 

 16 

 

- 

 

Plastic Tube 

 

1 

 17 

 

- 

 

Plunger 

 

1 

 18 

 

- 

 

Ratchet 

 

1 

 19 

 

- 

 

Screw (countersunk tapping) 

 

1 

 20 

 

- 

 

Screw (truss head tapping) 

 

2 

 21 

 

- 

 

Trigger Case LH 

 

1 

 22 

 

- 

 

Eyelet 

 

1 

 23 

 

- 

 

Sear 

 

1 

 24 

 

- 

 

Trigger Case RH 

 

1 

 25 

 

- 

 

Spring, Release Hook 

 

1 

 26 

 

- 

 

Spring, Trigger 

 

1 

 27 

 

- 

 

Safety 

 

1 

 28 

 

- 

 

Ball 

 

1 

 29 

 

- 

 

Spring 

 

1 

 30 

 

- 

 

Pawl 

 

1 

 31 

 

- 

 

Trigger 

 

1 

 32 

 

- 

 

Washer, Ratcheted 

 

1 

 33 

 

- 

 

Spring 

 

1 

 34 

 

- 

 

Stock 

 

1 

 35 

 

LAM350-35 

 

Compression Spring Handle 

 

1 

 36 

 

- 

 

Reinforcement, Left Clip 

 

1 

 37 

 

- 

 

Positioning Folder, After 

 

1 

 38 

 

- 

 

Positioning Folder, Before 

 

1 

 39 

 

- 

 

Reinforcement, Right Clip 

 

1 

 40 

 

LAM350-40 

 

Nut, Allen cylindrical X24.2 

 

2 

 41 

 

LAM350-41 

 

Nut Allen cylindrical 6X10.2 

 

1 

 

PART NUMBER      DESCRIPTION Qty 
 

42 

 

LAM350-42 

 

Nut, Allen cylindrical 5X25.2 

 
2 

 43 

 

LAM350-43 

 

Screw, Allen countersunk M4X5 

 

2 

 44 

 

LAM350-44 

 

Screw, Allen semicircular M4X5 

 

3 

 45 

 

LAM350-45 

 

Screw, wood 4X15 

 
1 

 46 

 

LAM350-46 

 

Baffle, Piston Spring 

 

1 

 47 

 

LAM350-47 

 

Staff Adjust, Ruler Ajust Frame 

 

1 

 48 

 

LAM350-48 

 

Screw, Phillips truss head M3X3 

 

1 

 49 

 

LAM350-49 

 

Staff 

 

1 

 50 

 

LAM350-50 

 

Staff Seat 

 

1 

 51 

 

- 

 

Barrel Shroud-A 

 

1 

 52 

 

- 

 

U-Nut 

 

1 

 53 

 

- 

 

Screw, Cross semicircular M4X10 

 

1 

 54 

 

- 

 

U-Timber, Wood Handrail 

 

1 

 55 

 

- 

 

Screw, Wood 3X6 

 
1 

 56 

 

- 

 

Hoop 

 

1 

 57 

 

- 

 

Lower Tube 

 

1 

 58 

 

- 

 

Barrel Shroud Ring 

 

1 

 59 

 

- 

 

Berrel Shroud -B 

 

1 

 60 

 

LAM350-60 

 

Front Sight (Post) 

 

1 

  
 

ONLY THE NUMBERED REPLACEMENT PARTS 

ARE AVAILABLE THROUGH CROSMAN 

 
 



 


